
PROPOSED INTEGRATED PETROCHEMICAL 
COMPLEX AT KWINANA 

PETROCHEMICAL INDUSTRIES COMPANY 
LIMITED 

Report and Recommendations 
by the 

Environmental Protection Authority 

Environmental Protection Authority 

Perth, Ww·.·. ·.. . rh Australia 
Bulleti 31 April 1988 

/ 

~.n··.···>l 
1;/JI 



i 

l. 

1.1 
1.2 

2. 

2.1 
2.2 
2.3 

2.3.1 
2.3.2 

3. 

3.1 
3.2 

3.2.1 
3.2.2 
3.2.3 
3.2.4 
3.2.5 
3.2.6 

3.3 

3.3.1 
3.3.2 
3.3,3 
3.3.4 
3.3.5 
3.3.6 

4. 

4.1 
4.2 
4.3 
4.4 
4.5 
4.6 

5. 

6. 

CONTENTS 

SUMMARY, CONCLUSIONS AND RECOMMENDATIONS 

INTRODUCTION . 

BRIEF DESCRIPTION OF PROPOSAL 
ASSESSMENT PROCESS FOR THE DISPOSAL 

ASSESSMENT OF OPTIONS 

REGIONAL SITE SELECTION 
SITE SELECTION WITHIN THE KWINANA INDUSTRIAL AREA 
[...]
The hydrogen gas is to be collected and compressed. Some is to be used in 
the acetylene hydrogenation unit, some to produce hydrochloric acid, some as 
fuel on-site, and the remainder to be sent to the BP Oil Refinery for fuel. 
Small amounts of chlorine and hydrogen will be sent to the small 
hydrochloric acid plant, which will produce up to 40 t/day of 33% 
hydrochloric acid by direct reaction in an impervious graphite reactor. 

Caustic soda from the electrolysis cells will be produced at a concentration 
of 33-35% but approximately one quarter will be concentrated to 50% prior to 
storage. Some will be used internally in the caustic scrubbers, but the bulk 
of production will be sent by pipeline to Alcoa. 

3.2.4 EDC/VCM PLANT 

The EDC/VCM plant employs two parallel reactions for manufacturing 
ethylenedichloride (EDC). These are : direct chlorination (1) and oxyhydro
chlorination (2). 

-----> C2H4Cl2 
(EDC) 

(1) 

EDC is recovered from the 
to vinyl chloride converted 

byproduct. 

(2) 

mixture by distillation. Purified EDC is then 
monomer (VCM) with hydrogen chloride as a 

16 



"'"' .P.t:> 
0() 

o'::a 
0() 
0:0:: 
rt'd 
'0>-' 

" § 
<:rt 
() 
;:;:;r:r ,_. 
" 0 " () p.,. 
>-'P. 
01-'• 
Oil> 

I)Q 
O'i 
Oil> 
03 

rt 
'd ::;:: 

" " "' "'"' t:> 
or:r 
' " ,_. 

§ 
() .. 
..., 
0 

"' 
'd 

"' 0 g 
rt ,.,. 
0 

" 0 ..., 

140,000 

55.000 tpa 

31,000 tpa 

240,000 tpa 
~ 

ETHYLENE 

85,000 tpa 

CHLORINE 

215,000 tpa 

ETHYLENE 
• 

OXYGEN 

HC! 
~ 

VCM 
STORAGE 

DIFlECT CHLORINATION EDC RECOVERY 
AND PURIFICATION 

REACTOR 

JO 

OXYHYDRO CHLORINATION __.. 

REACTOR 

HCI 

I 72,000 tpa ' . 
VCM RECOVERY EDC CRACKING 
AND PURIFICATION 

- 240,000 tpa VCM 
- 1 00,000 tpa EDC 

300,000 
tpa 

WASTE 1 7,000 tpa 
(MIXED COMPOUNDS 

OF H. C, Cl, 0) 

WATER 27,000 tpa 
(TO TREATMENT) 

EDC 
STORAGE 

I 

r 

)-+ 100,000 tpa 
EXPORT 

200. 000 tpa 



C2H4Cl2 -----> C2H3Cl 
(VCM) 

+ HCl (3) 

The hydrochloric acid by product is recycled to the oxyhydrochlorination 
unit. The block diagram and approximate mass balance for the EDC/VCM plant 
is shown in Figure 7 for production of 300 000 tpa of VCM which is one 
production scenario considered by PICL. An analogous diagram and mass 
balance involving production of 240 000 tpa of VCM and lOO 000 tpa of EDC 
for export is shown in Figure 8. 

Conversion of EDC to VCM takes place in furnaces at high temperatures and 
pressures. The furnace discharge is then cooled and purified. Purification 
occurs in three distillation columns. In the first, HCl is recovered and 
sent to the oxyhydrochlorination reactor. In the second, VCM and EDC are 
separated. The third column is a caustic soda scrubber for final VCM 
cleaning prior to storage. 

The plant has an incineration unit for control of VCM emissions. Further 
details of this unit are given in Section 3.3.1 of this Report. 

3.2.5 UTILITIES 

The PICL plant will require various utilities such as: 

raw water treatment plant; 

demineralisation unit; 

steam boilers; 

air separation plant; 

flare; 

effluent treatment plant; and 

central control room. 

These are common items of industrial equipment and most have some capacity 
for environmental impacts. 

3.2.6 STORAGE AND EXPORT FACILITIES 

The capacities and types of proposed storage facilities are summarised in 
Table 3. 

The large refrigerated tanks will be designed with full-height close-in 
concrete bund walls, as explained in more detail in the Technica report 
(Appendix 4). Both EDC and VCM will be exported in ships. The capacity of· 
ships carrying EDC will range in size from 10 000 to 15 000 tonnes, with a 
frequency of about eight to ten shipments per year. VCM will be exported as 
a gas/liquid in refrigerated ships ranging in capacity from 3000 to 20 000 
tonnes. It is expected that about 20 000 tonnes will be exported each month 
with loading times of about 48 h. 

18 



Figure 8. EDC/VCM plant block diagram. Mass balance for production of 
240 000 tpa VCM and lOO 000 tpa EDC. 

20 



Table 3. Storage inventories and conditions. 

MATERIAL 

Ethane 
Ethylene 
VCM Product 
VCM Off-spec 
VCM Shift tank 
VCM Wet Crude 
EDC Dry Crude 
EDC Furnace 
Feed 

EDC Product 
Chlorine 

NO OF 
TANKS 

1 
1 
2 
1 
1 
1 
1 
2 

2 
2 

NOMINAL 
CAPACITY 

m3 

7 066 
11 150 
16 150 

1 300 
900 

4 880 
3 115 
3 500 

8 350 
18 

3.3 WASTE PRODUCTS AND EMISSIONS 

3.3.1 ORGANOCHLORINE WASTES 

CONDITION 

Atmospheric Refrigerated 

" " 
" " 

Sphere Pressurised 

" " 
Cone roof Ambient 

" " 
" " 

" " 
Bullet Pressurised 

Capability and 
Refrigerated 

The principal issue regarding wastes in the PICL proposal is that of 
organochlorine wastes. Chlorinated hydrocarbon wastes are produced in the 
EDC/VCM plant. Indeed, the ICI complex at Botany NSW is the only source of 
hexachlorobenzene (HCB) waste in Australia. HCB is an "intractable" waste 
and is regarded as an environmental contaminant. The HCB is produced in the 
carbon tetrachloride plant at Botany. This plant is quite separate to the 
EDC/VCM plant, but takes its feedstock from the latter plant. ICI are 
changing the process to ensure minor production of HCB in the future. 

From information supplied by PICL it would appear that there is potential 
for chlorinated aromatic compounds to be present in quantities up to 
800 tonnes per annum in the dry heavies from the vacuum column bottoms of 
the EDC/VCM plant. It could be expected that such aromatic compounds would 
include monochlorobenzene, dichlorobenzene, .... up to hexachlorobenzene. It 
would appear unlikely that polychlorinated biphenyls (PCBs) would be formed 
in any significant quantities at all. The bulk of the material is 
chlorinated aliphatics. 

PICL intend to purchase B F Goodrich technology for the EDC/VCM unit. The 
Goodrich approach to disposing of unwanted organochlorines is to burn them 
in an on~site high temperature incinerator (in fact two incinerator trains 
are run in parallel to ensure fail-safe operation). The incinerator also 
burns VCM given off from all continuous process vents (and EPA will 
recommend the VCM relief vent be connected to the incinerator). 

PICL, in the responses to questions (Appendix 2), indicate that such 
incinerators on similar plants in the United States achieve destruction 
efficiences of better than 99.9999% (ie the same required of a PCB 
incinerator). The products of the incinerator are carbon dioxide, water, and 
hydrogen chloride, with some traces of chlorine. Exhaust gases are cooled 
and scrubbed with caustic soda for hydrogen chloride and chlorine removal. 

21 



3.3.2 AQUEOUS EFFLUENT TREATMENT AND DISPOSAL 

The principal sources of aqueous wastes from operating plants and their 
proposed treatment or disposal are: 

PLANT TREATMENT 

ethylene plant 

water quench 
steam generation unit 
spent caustic 
spent caustic treatment unit 

evaporator drain 
waste water 

high pressure steam blow down 

chlor-alkali plant 

no aqueous wastes 

EDC/VCM plant 

waste water stripper bottoms 
incinerator scrubber bottoms 

main liquid effluent treatment system 
cooling water system 
spent caustic treatment unit 

main liquid treatment system 
main liquid treatment system 
main liquid treatment system 

main liquid treatment system 
cooling water effluent 

Five independent systems for water treatment and disposal, are envisaged, 
with the following general characteristics. 

(a) SPENT CAUSTIC: 

Origin 

Flow rate 

Characteristics 

Treatment methods 

Disposal 

(b) SANITARY WASTE: 

Origin 

Flow rate 

Characteristics 

Treatment method 

Disposal 

Ethylene plant (caustic scrubber) 

pH around 14; 
high BOD, COD, 
high content 
oils 

Evaporation 

TDC, TDS; 
of carbonate, sulphide 

To the main liquid effluent treatment 
system 

22 

Sanitary sewer 

about l m3 /h 

Average sanitary water 

Conventional activated sludge unit 
with final chlorination 

Final effluent basin 



(c) MAIN LIQUID EFFLUENT TREATMENT SYSTEM: 

Origin 

Flow rate 

Characteristics 

Treatment methods 

Disposal 

(d) COOLING WATER SYSTEM: 

Origin 

Flow rate 

Characteristics 

Treatment method 

Disposal 

(e) LIQUID TARS 

Origin 

Flow rate 

Characteristics 

Treatment Method 

Disposal 

Ethylene plant (water quench, spent 
caustic, blow down) 
EDC/VCM plant (stripper bottoms); 
Storm drainage water 

about 50 m3/h 

high BOD, COD, TDC, TDS; 
oil; 
phosphate; 
phenol. 

Primary treatment (equalisation, oil 
separation, coagulation, air 
flotation) 
Secondary treatment (extended aeration 
clarification, sand filtration) 

To final effluent basin on-site before 
discharge 

Steam generation; 
Demineralisation 
bottoms 

150 m3/h 

Temperature; 

Cooling tower; 
unit; VCM scrubber 

low content : TDS, phosphate, zinc, 
Corrosion and slime inhibitors 

No treatment 

To final effluent basin on-site before 
discharge 

Ethylene plant (water quenching, 
caustic tower) 

About 500 kg every 2 to 4 days 

Mainly polymers 

No treatment 

Off-site approved disposal 

Rainwater will be collected via a site drainage system. The first 25 mm of 
rain in any 24 hour period will be directed to the main liquid effluent 
treatment unit. Rainfall in excess of 25 mm will be collected and tested for 
EDC. If the levels are below 100 ppb, the proponent proposes to discharge it 

23 



to the cooling water effluent stream. If it exceeds this value, it will be 
processed through the main liquid effluent treatment unit until the level 
falls below 100 ppb. 

The salt stockpile area will have a drainage system which will collect and 
recycle brine. 

The demineralisation unit, which will treat service water, will also 
provide effluents (from the reverse osmosis units, backwash water from the 
filter, and the unit bed demineraliser) to the waste liquid effluent 
treatment unit. 

3.3.3 ATMOSPHERIC EMISSIONS 

This section deals with normal atmospheric emissions associated with 
chemical industry such as SOx, NOx etc. According to the proponent in their 
Responses to Questions (Appendix 2) there are six sources of atmospheric 
emissions under normal operating conditions. These sources are summarised in 
Table 4. 

Table 4. Atmospheric emissions. 

ETHYLENE PLANT CHLOR-ALKALI PLANT EDC/VCM PLANT 

CRACKING ISPENT CAUSTIC 
FURNACE I TREATMENT 

CHLORINE I HCl I CRACK IINCINER-
SCRUBBING !SYNTHESIS IFURNACEI ATOR 

I 
FLOW I 
RATE I 77 600 2 350 
(Nm3/h) I 

I 
TEMP. I 
(OC) I 160 80 

I 
SOx I 
(g/Nm3) I 0.070 nil 

I 
NOx I 
(mg/Nm3) I 350 nil 

I 
cl2 I 
(mg/Nm3) I nil nil 

I 
HCl I 
(mg/Nm3) I nil nil 

3.3.4 SOLID WASTES 

The proponent's 
will generate 
characteristics: 

(a) BRINE SLUDGE: 

Origin 

response to 
three types 

I 
I 

2 400 30 63 5001 42 500 
I 
I 
I 

40 35 1601 63 
I 
I 

nil nil 0.1001 nil 
I 
I 

nil nil 3501 nil 
I 
I 

9.5 nil nil! <15 
I 
I 

nil 80 nil! <30 

questions (Appendix 2) states that the plant 
of solid wastes with the following 

24 

Brine preparation in the chlor-alkali 
plant 



Quantity 

Constituents 

Disposal 

(b) WATER TREATMENT SLUDGE: 

Origin 

Qanitity 

Constituents 

Disposal 

(c) CLEANING WASTES/CATALYST 

Origin 

Quantity 

Constituents 

Treatment methods 

Disposal 

3.3.5 NOISE EMISSIONS 

400 kg/h 

solid; 50% inorganic salts 
Moisture: 50% as brine (25% NaCl) 

Backload to origin of salt 

Liquid effluent treatment system 
Cooling water treatment plant 
Sanitary waste treatment plant 

About 100 m3/day 

Organic matter 

Under consideration 

Decoking of the cracking furnaces; 
Spent catalyst from the oxychlori
nation and acetylene hydrogenation 
units; 
Cleaning bottoms of storage tanks, 
column reboilers etc. 

Varies depending on actual work 
practice. USA data indicate range 
of 300 to 1000 tpa. 

Ferric chloride 
Heavy hydrocarbons 
Tetrachlorethylene (TCE). 

TCE recovery is under consideration; 

Under consideration. 

Noise will be generated during both the construction and operation phases of 
project. Standard operations and equipment will be employed during the 
construction phase. Activities during this phase will be restricted, to 
0700-2200 hours on weekdays, and are proposed to meet the requirements of 
the Environmental Protection Act. The individual noise levels are presented 
in Tables 5 and 6 of the ERMP. 

PICL commissioned a further study on noise emissions (see Appendix 2). The 
principal equipment sound power levels are listed in Table 5. 

3.3.6 ODOURS 

Although the 
odours could 
wastes. For 
compounds to 

ERMP does not mention potential odours, it is possible that 
arise through the use of some chemicals and through some 

examples, should the proponent use mercaptans or disulphide 
slow down the build-up of coke in the ethane cracker furnace 

25 



Table 5. Equipment sound power levels. 

SOUND POWER LEVEL LwdB(A) 
AREA & EQUIPMENT 

INDIVIDUAL SUB TOTAL 

I I 
1. CHLOR-ALKALI/STORAGE I I 

I I 
Hydrogen compressor I 108 I 
Pumps 43 off I 115 I 
Crane I 105 I 
Pay loader I 114 I 
Conveyors I 108 I 

I I 
2. ETHYLENE I I 

I I 
Cracking furnaces I 116 I 
Blowers I 107 I 
Refrig compressor I 113 I 
Charge gas compressor I 113 I 
Propylene compressor I 113 I 
Pumps 15 off I 112 I 119 

I I 
3. EDC/VCM I I 

I I 
Crackers 2 off I 114 I 
Recycle compressor I 114 I 
Pumps 36 off I 115 I 
Storage refrig compressor I 107 I 117 

I I 
4. UTILITIES AREA I I 

I I 
Boiler 1 off I 103 I 
Feed pump I 104 I 
Inst Air compressor I 108 I 117 

I I 
I I 

5. COOLING TOWER I I 
I I 

Fans 6 off I 117 I 
Water fall I 112 I 
Pumps I 110 I 119 

I I 
6. WATER TREATMENT I I 

I I 
Pumps 6 off I 105 I 
Reg Air Blower I llO I lll 

I I 
7. FLARE TOWER I 100 (140) I 100 (140) 

tubes appropriate management of these chemicals is required to prevent 
atmospheric release of odorous compounds. This should be considered by the 
proponent in its atmospheric emissions programme (see Recommendation_). 

26 



4. DESCRIPTION OF THE EXISTING ENVIRONMENT 

4.1 BIO-PHYSICAL ENVIRONMENT 

The proposed location of the petrochemical complex is in the Kwinana 
industrial region, the State's major industrial area. The site is east of 
the existing BP oil refinery. The climate of the area is basically hot, dry 
summers with easterly winds and cool, wet winters with westerly winds. 
Climatic data, which are adequately described in the various support 
documents, were largely derived from the Kwinana Air Modelling Study 
(Department Conservation and Environment, 1982). This information was used 
to carry out the preliminary risk analyses and the air pollution study, 
assessed later in this Report. 

The present vegetation on the site is a scattered distribution of coastal 
sand plain associations, with introduced grasses and weed species. The 
Authority has assessed the ecological value of the vegetation as low. 

Four aquifers underlie the site. The groundwater varies in quality from 
generally low salinity at the surface to salinities up to several thousand 
milligrams per litre in the deeper formations. A lack of sufficient 
quantity of adequate quality groundwater was a determining factor in the 
proposal to use treated waste water for cooling water. 

The hydrogeology of the site has not been investigated by the proponent. 
However, the decision not to use groundwater, and the commitments to 
management of water on-site means that the hydrogeology is not a factor in 
this assessment. 

4.2 LAND USE, ZONING AND TRAFFIC 

Figure 2 (taken from the ERMP) shows the general land use and zoning 
around the project area. The site is appropriately zoned as industrial. The 
relative locations of other industrial developments are shown in Figure 2. 

Kwinana townsite is located 3 km east-southeast. The southern boundary of 
the Hope Valley residential area is some 2.5 km to the northeast of the site 
boundary. Regional population distribution, trends and the socio-economic 
profile are described in the ERMP. 

Rockingham Road is the present major highway link from Perth and Fremantle 
to Kwinana and other areas to the south. Access to the site from Rockingham 
[...]
average} for atmospheric emissions containing TCE. As the PICL 
wastes are contained in solid material this standard is not 
applicable to the proposed plant. 

The recommended disposal method for TCE is by high temperature 
incineration or the liquid may be recovered from wastes and 
re-used as a solvent. 

PICL is currently considering options for the appropriate 
disposal of or recovery of TCE from cleaning wastes and is 
seeking guidelines from the EPA and Health Department on this 
matter. 

7. Noise 

Predictions of noise emissions from the proposed plant are 
given in the appended specialist report by L.J. Storer and 
Associates. 

8. MONITORING OF EMISSIONS 

8.1 Atmospheric Emissions 

PICL intends to implement a monitoring programme for VCM, HCl 
and chlorine atmospheric emissions. The VCM monitoring 
programme will be the same as that prescribed in the Victorian 
EPA State Environment Protection Policy (The Air Environment} 
1982 (Section F-5}. This will consist of a continuous ambient 
monitoring and recording programme with at least 4 
transportable monitoring stations located at the plant boundary 
and if required a further station in a nearby residential 
area. The levels of VCM will initially be monitored 
semi-continuously by taking 12 two-hour samples per day at each 
station. 

It is anticipated that this monitoring programme will indicate 
satisfactory performance of the plant in terms of target VCM 
ground level concentrations. In this case PICL may eventually 
apply to the EPA for the sampling requirement to be altered to 
one continuous sample in every 24 hours in accordance with the 
Victorian EPA policy. 

Tests of all relevant items (seals, valves etc.} will also be 
made soon after start-up of the plant to check for fugitive 
emissions of VCM. 

Procedures for the actual analysis of air samples and 
calibration of analytical equipment will be based on those 
specified by the US EPA in Bulletin 34904-15(1986} Sections 
61. 6 5 ( b} ( 8} ( i} and 61. 6 8 . 



Page 29 
It is recognised that the above policies may be superceded by 
the time that the petrochemical complex is commissioned. In 
this case, the most recent EPA approved monitoring policy will 
be adopted. 

The HCl and chlorine atmospheric emissions monitoring programme 
will be based on the principles specified in the Victorian EPA 
Policy (1981) Clause 44. This requires routine monitoring with 
sampling stations located both on site and in surrounding 
areas. In this respect, PICL will seek advice from the EPA on 
the sampling design and location of the sampling stations 
during the construction phase of the complex and will adopt the 
EPAs recommendations. 

8.2 Liquid Wastes 

Routine monitoring of liquid wastes (cooling water discharge, 
process effluent treatment plant discharge, and tars) and of 
rain water drainage will be implemented. The sampling design 
will be based on frequent random sampling and broad spectrum 
analysis of all liquid wastes. A detailed sampling programme 
will be designed prior to commissioning of the plant and will 
be submitted to the EPA for approval. 

8.3 Solids 

No analysis of the brine slude wastes or monitoring at the 
disposal site is proposed at this stage. 

9. WATER SUPPLY 

9.1 REQUIREMENTS AND SOURCES 

The petrochemical complex will require water for cooling, 
process and general purposes. The proposed sources and 
quantities of water are as follows: 

Process and General Purposes 200 m3/hr. mains 
water 

Cooling water make up :500 m3/hr. treated sewage water 

9.2 PROCESS AND GENERAL PURPOSE WATER 

9.2.1 Demineralization Unit 

The demineralization unit will be a once through type Reverse 
Osmosis (R.O.) plant consisting of pre-treatment, pumping, 
filtration, RO module, chemical injection, degasifier, mixed 
bed demineralizer and ancillaries. 

Demineralised water from the Demineralization Unit wil~ be 
stored in the Demineralized Water Tank (capacity 500 m ) . 
From this tank the demineralized water will be pumped and 
distributed to users in process units and to the BFW and 
Condensate System. 



Page 30 

The filtered water will be sent to Chlor-Alkali Unit from 
Reverse osmosis. 

9.2.2 Potable water Treatment system 

A Water Treatment unit will be provided to supply potable water 
to the Plant Complex. 

Capacity 

Potable Water 

Feed Water 

Feed water to this system will be supplied from water mains. 

The feed water will be treated as follows: 

- Carbonation for pH adjustment 

- Carbon filtered for organic removal 

- Chlorination for disinfection 

The treated water will be transferred to a r3ception water tank 
then pumped to an elevated storage tank (25m in volume), 
from where it will be distributed to the Plant Complex by a 
gravity piping network. 

9.2.3 Service water system 

Service water will be supplied from water mains through the 
Demin water plant feed pumps. This water will be used for the 
cleaning of the plant. Thj maximum anticipated consumption 
will be approximately 10 m /hr. 

9.2.4 Effluents from the Demineralization Unit 

(a) Disposal from Reverse Osmosis (R.O.) unit 

-Flow rate 40.9 m3/hr 
- Analysis 

Conductivity : Approx. 2800 
- Disposal Method 

- 8000 micromhos/cm 
Send to the final effluent 
basin in the waste liquid 
effluent treatment unit. 

(b) Backwash water from filter for R.O. unit 

- Flow rate 
- Analysis 

ss 
- Disposal Method 

Approx. 100 wt. ppm 
Send to the final effluent 
basin in the waste liquid 
effluent treatment unit. 



Page 31 

(c) Disposal from mixed bed demineralizer 

- Flow rate 
- Analysis 

pH 
- Disposal Method 

Approx 13 
Send to the final effluent 
basin in the waste liquid 
effluent treatment unit. 

9.3 COOLING WATER 

9.3.1 Description 

PICL has invested considerable effort in investigating the 
potential for use of treated sewage water for cooling 
purposes. The primary consideration in this assessment has 
been our opinion that use of such water would be preferable to 

intake and discharge of seawater from Cockburn Sound on 
environmental grounds, or 

use of groundwater (in association with air cooling) which 
would preclude other public and industrial use options for 
this resource. 

Treated sewage water is available from the Western Australian 
Water Authority's sewage treatment plant at Woodman Point. 
That facility is described in detail in an Environmental 
Review and Management Programme (Western Australian Water 
Authority, 1982) and accordingly a summary only is provided 
below. 

The Woodman Point Treatment Plant receives waste water 
(run-off, domestic, and some industrial discharge) from the 
southern and south-eastern suburbs of Perth. This water is 
screened to remove solids and passed through primary settling 
tanks before discharge to sea through a pipeline which runs 
on-shore to Point Peron at Rockingham and then 4 kilometres 
off-shore. The system was designed specifically to avoid the 
need for discharge to Cockburn Sound. The on-shore pipeline 
runs adjacent to Rockingham Road and at its nearest point is 
approximately 1 kilometre from the proposed petrochemical 
plant site. 

The system has a capacity to handle 125 megalitres of waste 
water a day and surge flows of 250 megalitres per day. It is 
estimated that by the year 2001 it will be treating 122 
megalitres per day. At present the average daily flow rate is 
approximately 62 megalitres per day although in dry periods 
the flow may average 50 megalitres. The estimated daily 
demand of PICL for cooling water is 20 megalitres per day. 
These figures are summarised below: 



Page 32 

Woodman Point Supply 
PICL demand 
Woodman Point Capacity 
Estimated by 2001 

50 - 60 megalitres/day 
20 megalitres/day 
125 megalitres/day 
122 megalitres/day 

The design waste water quality criteria for the Woodman Point 
Plant are shown in Table 1. 

Table 1 

Woodman Point Treatment Plant 
Waste water Quality 

PARAMETERS 
(mg/1) 

TDS 
Suspended Solids 
BOD 
Conductivity 
pH 
Hardness (Calcium Carbonate) 
Grease 
Sodium 
Potassium 
Calcium 
Magnesium 
Nitrogen 
Sulphides 
Phosphorous 
Very high bacteria 
Considerable odour 
Temp 
H2S 

Silica 
Total Hydrocarbons 

up to 

WOODMAN POINT 
WWTP EFFLUENT 

580 - 760 
100 - 150 
170 
750 ms/m 

7.3 
100 

40 

90 - 160 
9 - 20 

30 
10 
45 

2 

10 

270 - 310 c 
Build up to 10 mg/1 

WWTP: Waste water treated primary. 



Page 33 

The PICL proposal involves: 

drawing water from the main pipeline to the complex 

treatment of the waste water within the plant boundaries 
to make it suitable for use 

use for cooling purposes 

return of blowdown water from the cooling system to the 
main Water Authority pipeline for discharge to sea via 
Point Peron. 

This 'loop' system is considered to have the additional 
advantage of avoiding any need for discharge to Cockburn 
Sound. 

The treatment process would basically consist of: 

"secondary" biological treatment (e.g. activated 
sludge), probably incorporating biological nitrogen 
removal within the sludge process; and 

sand filter unit 

activated carbon filter unit 

chlorination for disinfection. 

The treated effluent is expected to have the following 
quality: 

TDS 
Suspended Solids 
BOD 
pH 
Grease 
Calcium 
Magnesium 
Total nitrogen 
NH - N 
N03 - N 
Ph~sphorous 
Bacteria 
Odours 

580 - 760 mg/1 
5 mg/1 

10 mg/1 
7.2 
1 mg/1 

30 mg/1 
10 mg/1 
10 mg/1 

Negligible 
5 mg/1 

10 mg/1 
Negligible 
None 

The only other treatment prior to use as cooling water would 
be addition of desliming and algacide chemicals as follows: 

Algacide: liquid or gaseous chlorine (5,200 kg gaseous 
chlorine/annum) - added to maintain 1 ppm available chlorine. 



Page 34 

Corrosion and Scale Inhibitor: Zinc Organophosphate 
treatment to maintain 200 ppm as product in the water circuit 
has been suggested - amount required approximately 440 
tonne/annum. However, PICL is investigating the use of non 
heavy metal inhibitors for technical rather than 
environmental advantages. 

Sludge dispersant: Polyacrylate based dispersant slug dosed 
twice weekly at 50 ppm - amount required approximately 10 
tonne/annum. 

Biocide: Isothiazalone based biocide slug dosed once per 
week at 100 ppm as product for control of chlorine resistant 
microbes - annual requirement approximately 10 tonnes. 

Zinc organophosphate has been chosen as the corrosion and 
scale inhibitor as it is considered to be more 
environmentally acceptable than alternatives such as 
chromates, phosphates, nitrates, nitrites, or silicates. 
Approximately 3 mg/L of zinc is likely to be added to the 
cooling water. Even if this amount of zinc were to be added 
to the total quantity of Woodman Point effluent the dilution 
factor at the ocean outlet is such that the water quality 
criteria for the outlet (0.02 mg/L of Zinc) would be achieved 
very rapidly after discharge. 

The isothiazalone based biocide is biodegradable. It is 
considered that this biocide will have no significant 
environmental impact because of the relatively small 
quantities involved and the large dilution factors of both 
the total waste water and at the ocean outfall. 

It is unlikely that scaling or phosphorous would present 
problems. However if more detailed investigations proved 
these parameters required treatment then soda-lime softening 
or an equivalent treatment would be required. 

The temperature of the blow-down water from the cooling 
system would initially be about 40°C. However, it is 
expected that the temperature change at the ocean outfall 
compared to the present temperature would be minimal again as 
a result of dilution within the Woodman Point to Point Peron 
pipeline and the time required for transport. 

9.3.2 Effluents 

(a) Disposals from cooling tower make-up water treatment 
system. 

Excess sludge from the activated sludge unit and 
backwash water from the sand filter and the activated 
carbon filter units will be directly disposed to the 
Point Peron pipeline outside the battery limit. 



Page 35 

i} Sludge from activated sludge treatment. 

-Flow rate 9.0 m3/h 

- Analysis 

pH 
TDS 
Solids (Excess Sludge} 
BOD5 
CODer 

7- 7.3 
760 mg/1 
1 wt% 

5 - 20 mg/1 
8 - 30 mg/1 

- Disposal method Send to the primary effluent 
water channel. 

ii} Backwash water from sand filter 

iii} 

- Flow rate 
- Analysis 

pH 
TDS 
Solids (SS} 
BOD5 
CODer 

720m3/day (intermittent} 

7 - 7.3 
760 mg/1 
560 mg/1 

20 mg/1 
30 mg/1 

- Disposal method Send to the primary 
effluent water channel 

Backwash water from activated carbon filter 

- Flow rate 
- Analysis 

pH 
TDS 
Solids (SS} 
BOD5 
CODer 

- Disposal method 

610 m3/2 weeks (intermittent} 

7 - 7.3 
760 mg/1 
560 mg/1 

20 mg/1 
30 mg/1 

Send to the primary 
effluent water channel 

(b) Disposal from steam generation unit 

- Flow rate 
- Analysis 

pH 
TDS 
Cl 
P04 3 
Sio2 

- Disposal method 

9.4- 11.0 
500 - 1500 mg/1 

20 - 40 ppm 
50 ppm (max.) 

Send to the final effluent 
basin in the waste effluent 
treatment unit. 



Page 36 

(c) Cooling circuit water 

- Flow rate of blowdown 
- Analysis of blowdown 

pH 
TDS 
Solids (SS) 
BOD5 
CODer 
To~a~ hardness (Caco3 ) 
N~ 
K 
Cl 
Total Zn 
Cl (free chlorine) 
corrosion/scale inhibitor 
Slime inhibitor 

86 m3/hr 

: 7 - 8 
: 3,800 mg/1 
: 20 mg/1 
20 mg/1 
30 mg/1 
650 mg/1 
BOO mg/1 

85 mg/1 
880 mg/1 

5 mg/1 (max.) 
1 mgl/ (max.) 
60 - 70 mg/1 

6 mg/1 
(min. 0.3 mg/1 
max 100 mg/1) 

- Disposal method: Send to the final effluent 
basin in the waste liquid 
effluent treatment unit. 

10. SALT SUPPLY 

Negotiations over the supply of salt to the petrochemical 
complex are at any early stage. However, it is considered 
likely that the primary source will be derived from Lake 
Deborah at Koolyanobbing (WA Salt Supply) with possibly a 
lesser quantity from Dampier. A two source system would 
ensure continuity of supply should one source be disrupted 
for any reason. 

The salt from Koolyanobbing will be delivered by rail to 
the complex at Kwinana where a stockpile equal to 2 weeks 
demand will be developed and maintained. Brine sludge 
wastes will be backloaded by train to Lake Deborah for 
disposal by thin spreading on the lake surface. Any salt 
from Dampier would probably be delivered by ship to the 
Fremantle Port area and road transported to site. 

11. LOADING 

Location and Specific Facilities 

EDC, ethylene and VCM will be loaded in liquid state via 
mechanical loading arms located either on the most 
northerly berth of the BP Kwinana Refinery Jetty or on the 
disused BHP No. 1 Jetty. (A Study is currently being 
carried out to evaluate the more suitable of the two 
options.) A loading arm will be dedicated to each of the 
products. A vapor return line will be provided on the VCM 
and Ethylene loading arms to return the mixture of inert 
gas and boil-off vapor displaced from the tanker's 



Page 37 

Product 
Liquid 

Temp. 

( oc) 

VCM 
-15 

EDC 
Amb. 

cargo hold. The boil-off vapour will be re-compressed 
and returned to the appropriate storage (after removal of 
inerts and non-condensables.) It is anticipated that 
each arm will be equipped with range alarms to detect 
longitudinal drift along and transverse drift of tankers 
from the berth, which will ultimately effect shutdown of 
the loading pumps and valves, and if so desired will 
effect subsequent automatic disconnection of loading arms 
thus preventing damage to arms which would lead to 
rupture and spillage of product. 

The proposed facilities are as follows: 

Loading Total Shipping Loading Arm Vapour Return 

Capacity Duration (hr) Diam. (ins) line diameter 

(m3 /hr) (ins) 

500 48 8 6 

315 48 6 N/A 

Ethylene 170 48 4 4" 
-104 

Management of S2ills 

Any spillage of refrigerated ethylene or VCM from the 
loading facility, would evaporate very rapidly and thus 
would not cause marine pollution. Any spill of EDC would 
immediately fall to the seabed and would remain as a 
cohesive slug for some time. This would enable recovery 